5

—{—
RG

REIMANN & G[TG[R CORP

HEAVY DUTY DOCK EXTERNAL LEG OPTION:
ASSEMBLY INSTRUCTIONS FOR:
4070070 HD-DOCK EXT LEG FRAME KIT 4'
4070072 HD-DOCK EXT LEG FRAME KIT 6'

/

4’4""N£ Pnoo"c‘s

(J
q [ ]
[ ] 7

7~

|
Wi

\r‘ 4 \@
Q 7 \SEE PAGE 2 FOR DETAILS

N

PAGE 1



ITEM | PART NUMBER DESCRIPTION QTY | UM
1 | AS ORDERED |HD-DOCK FRAME 6FT WIDE NA | NA
2 4070476  |HD-DOCK EXT LEG FRAME WLDMT 4FT 1 | EA
2 4070491 |HD-DOCK EXT LEG FRAME WLDMT 6FT 1 | EA
5 5896406  |WASHER FLAT SAE 3/8" SS 6 | EA
7 4010848 | T-DOCK LEG DIAGONAL BRACE 26-3/4" 2 | EA
8 3608053  |VL MOTOR STOP MTG ANG WOOD 2 | EA
9 5896247  |HHCS 3/8-16 X 1 SS 10 | EA
10 5840701  |NUT DROP IN T 3/8-16 ALUM 10 | EA
12 5896251  |HHCS 3/8-16 X 2 SS 4 | EA
14 5806243  |WASHER SPLIT LOCK 3/8 SS 6 | EA
15 5896282  |HHCS 1/2-13 X 1-1/2 SS 4 | EA

T-NUTS SLIDE INTO SLOTS | 16 5840105 |NUT SQ 1/2-13 ALUM 4 | EA

ON BOTTOM OF DOCK 20 5840104  |NUT HEX 3/8-16 ALUM 6 | EA
21 4070479  |HD-DOCK EXT LEG LOWER SUPT BRACE 4Ff 1 | EA
21 4070488  |HD-DOCK EXT LEG LOWER SUPT BRACE 6Ff 1 | EA
22 4002208  |DOCK FOOT PLATE 6X9-3/4 (1-7/8) 2 | Each
23 5896255  |HHCS 3/8-16 X 3 SS 2 | Each
24 6436422  |2" SQUARE PLASTIC CAP 2 | Each

PAGE 2



